
 

 

 
 

  

THE COUNCIL FOR DEVELOPMENT 

AND RECONSTRUCTION (CDR) 

March 12, 2015 

ENVIRONMENTAL AND 

SOCIAL SAFEGUARD 

STUDIES FOR LAKE 

QARAOUN POLLUTION 

PREVENTION PROJECT 

 

 

DESIGN REVIEW OF ZAHLE 

WASTEWATER TREATMENT 

PLANT 

 

 

 

 

 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

wb371432
Typewritten Text
E4749 V3

wb371432
Typewritten Text

wb371432
Typewritten Text



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  ii 

 

ELARD LEBANON 

THE COUNCIL FOR DEVELOPMENT AND 

RECONSTRUCTION (CDR) 
[...]
Table 2-4 Reliability Classification (U.S. EPA, 1974) ......................................................................... 15 

Table 2-5 Sludge Classification (U.S. EPA, 1992) .............................................................................. 16 

Table 3-1 Coarse Screening Design Verification (WEF, 1998) ....................................................... 17 

Table 3-2 Fine Screening Design Verification (Crites and TChobanoglous, 1998) ................... 18 

Table 3-3 Grit Removal Design Verification (U.S. EPA 1987) ......................................................... 19 

Table 3-4 Typical Unit Process Design Parameters and Established Design Guidelines .......... 19 

Table 3-5 Secondary Clarifier Design Verification .......................................................................... 21 

Table 4-1   Review Findings and Recommendations to further enhance plant 

performance 31 

 

LIST OF FIGURES 

Figure 2–1   Process Flow Diagram of Zahle WWTP ....................................................................... 11 

Figure 3–1  FiltrazurTM(Courtsey of Degremont) .............................................................................. 21 

Figure 3–2   Zones with Odour Control in Zahle WWTP ................................................................. 25 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  v 

LIST OF ACRONYMS 

APSP As per Standard Practises 

BOD Biological Oxygen Demand 

CAS Confirm TO Applicable Standards 

CDR Council for Development and Reconstruction 

COD Chemical Oxygen Demand 

DO Dissolved Oxygen 

EDL “Electricité du Liban” 

ELARD Earth Link and Advanced Resources Development 

HSE Health, Safety and Environment 

MVA Mega Volts Amperes 

O&M Operation and Maintenance 

PLC Programmable Logic Controller 

TCLP Toxicity Characteristic Leaching Procedure 

TP Total Phosphate 

TSS Total Suspended Solids 

WEGL Within Established Design Guidelines 

WWTP Wastewater Treatment Plant 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   6 

1. INTRODUCTION 

1.1 BACKGROUND 

Earth Link and Advanced Resources Development s.a.l. (ELARD) has been appointed by the 

Council for Development and Reconstruction (CDR) to prepare the environmental and 

social safeguard studies for the Lake Qaraoun Pollution Prevention Project. This project aims 

at implementing certain components of the Business Plan to Combat Pollution at the 

Qaraoun Lake that was prepared by the Ministry of Environment. As a result of this plan, a 

follow-up Committee led by the Litani River Authority (LRA) was assigned by the government 

to follow-up implementation of the plan. The government has requested financial assistance 

from the World Bank, which is supporting the implementation of the following components: 

1. Component 1- Improve the Collection of Municipal Sewage 

2. Component 2- Increase the adoption of Integrated Pest Management (IPM) 

practices 

3. Component 3- Technical Studies in Solid Waste Management and Capacity Building 

and Project Management  

This capacity assessment study of Zahle Wastewater Treatment Plant is related to Package 1 

of Component 1. 

1.2 OBJECTIVES 

The objective of this assignment is to review the design of Zahle WWTP, its adapted treatment 

technology and its capacity to cope with effluent quality in addition to evaluation of other 

aspects of the wastewater treatment such as flexibility and robustness against failures. In 

order To achieve these objectives, this study will: 

- Assess each of the plant components individually, establish its true overall treatment 

and hydraulic capacity and identify its compliance with applicable standards and 

accepted design guidelines.  

- Assess the overall liquid and solid streams process capacity to cope with effluent 

qualities and nationally accepted solid management practices; 

- Recommend process or operational improvements to increase plant treatment 

performance and/or simplify plant operation and maintenance; 

- Identify and assess the automation of the processes;  

- Identify safety practices accommodated in the design and /or used by work 

contractor; and 

- Provide cost estimations for the implementation of the identified recommendations.   



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   7 

1.3 ASSESSMENT MATERIALS 

The capacity assessment of Zahle wastewater treatment plant was conducted based on the 

review of the detailed design documents and drawings listed in APPENDIX A; with the 

consideration of the national standards and regulation and the Established Design 

Guidelines for wastewater treatment plant. 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   8 

2. ZAHLE WWTP OVERVIEW 

The Qaraoun Lake (of 220 Mm3 capacity) is considered a major source of water supply for 

irrigation, hydro power generation as well as for various recreational activities such as 

swimming, fishing, and boating. The discharges of untreated waste water into the Litani River 

and the Qaraoun Lake system is negatively impacting these vital and important public issues. 

Therefore, the treatment of collected wastewater prior to discharge into the system is a 

necessity from public health and public interest viewpoints. Given the characteristics of the 

raw wastewater and the requirements of disposal or reuse, the collected wastewater usually 

requires some type of preparation or treatment before it is rendered fit for disposal or reuse. 

Generally, in many situations involving domestic wastewater, the treatment consists of 

removal of suspended solids and 5-day, 20°C BOD, nitrogen and phosphorus which are the 

most usual parameters of prime interest, even though the degree of treatment required for 

the discharge into a tributary according to table A of Law 319/76 permit discharging into the 

Litani River without the need for nutrients reduction. The issues concerning the eutrophic 

status of the Qaraoun Lake must be considered.  

Zahle WWTP is located 4 km south of Zahle Township, on the right bank of the Litani River. The 

plant is situated on flat area with an approximate elevation of 875 m above sea level. The 

plant is proposed to serve the city of Zahle and neighboring villages up to the village of Qaa 

El Rim. The plant is still under construction. 

The land used for the WWTP is currently owned by Zahle Municipality. According to the 

cadastral information, the land was expropriated by the Municipality in 1997 for construction 

of the WWTP and the sanitary landfill.  Total size of the land plot (#508) is 25 hectare. Of 

which, 90,000 square meter was used for the WWTP and the remaining was used for the 

landfill.  The plot of the land was owned by one land owner. The compensation value was 

determined by the Expropriation Committee based on the market price at the time of 

expropriation and all compensation has been paid to the affected person. There are no 

pending issues or disputes over the ownership on the land used for the WWTP.  

The land acquisition didn’t involve relocation or loss of shelter, loss of assets or access to 

assets, and loss of income sources or means of livelihoods. 

The complete treatment of wastewater in Zahle WWTP is brought by a sequential 

combination of various physical unit operation, and chemical and biological unit processes 

known as EBPR (Enhanced biological phosphorus removal). The performance efficiency of 

the treatment plant depends not only on proper design and construction but also on good 

operation and maintenance. 

2.1 INFLUENT AND EFFLUENT CHARACTERISTICS 

Zahle wastewater treatment plant has been designed to treat wastewater originated from 

the city of Zahle and its neighboring villages, which is estimated to amount to 37,300 m3/day 

in the year 2015 and 56,000 m3/day in the year 2030. As per the latest study conducted by 

Mss. Rafik El khoury & Patrners, the actual sewer networks and the future build one will carry 

estimated flows of 33,500 m3/d at 2015 and 44,590 m3/d in year 2030 based on connected 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   9 

population equivalent. This indicates Zahle WWTP has the capacity to accommodate the 

entire anticipated flows of sewage.  The design parameters and requirements of the plant 

are listed in Table 2-1. 

Table 2-1 Zahle WWTP design parameters 

Parameter Unit Inlet 

Outlet 

After primary and 

secondary treatment 

After tertiary 

treatment 

After 

disinfection 

BOD5 mg/l 395 < 25 < 15  

COD mg/l 752 < 125 < 50  

Total SS mg/l 421 < 35 < 10  

Total 

Phosphorus 
mg/l 64  < 1  

Total Nitrogen mg/l 15 < 10 < 10  

E. Coli UFC/100 ml    < 10 

 

2.2 DESCRIPTION OF THE FACILITY 

The plant will be installed in two phases. The first phase is designed to serve about 205,000 PE 

designed to accommodate flows up to the year 2015 with an average flows of 37,300 m3/d. 

The facilities of the first phase include the following: 

- Coarse screens: three (3) units (2  duty + 1 standby); 

- Pumping station: four (4) pumps (3 duty  + 1 standby); 

- Fine screens: three (3) units (2 duty + 1 standby); 

- Grit and grease removal: two (2) rectangular channels equipped with two 

reciprocating independent bridges; 

- Distribution chamber: to three (3) lanes Lane A, Lane B and biological treatment 

bypass; 

- Biological treatment: two (2) lanes, Lane A and Lane B, each of them include 

anaerobic tank and anoxic/aerobic intermittent oxidation ditch; 

- Collection and degassing chamber: one (1)chamber for the two lanes; 

- Secondary clarifier: two (2) circular tanks with common collection chamber for RAS 

and SAS acting as pumping station; 

- Tertiary filtration: four (4) up flow FiltrazurTM filters, common filter washing wastewater 

chamber equipped with two (2) pumps (1 duty + standby) for washing wastewater 

lifting to the inlet pumping station through the internal sewer;  

- UV disinfection;  



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   10 

- Other facilities: the coarse and fine screened transport and compacting unit, grit 

classifier, grease separator and collection. 

The second phase is designed to serve about 300,000 PE till the year 2030 with an average 

flow of 56,000 m3/d. The arrangements for the second phase include the following: 

- Coarse screens: place for additional screen;  

- Pumping station: place for additional pump;  

- Fine screens: place for additional screen; 

- Grit and grease removal: place for additional channel; 

- Distribution chamber: arrangement for penstocks installation for line C;  

- Biological treatment: place for the additional  lane, Lane C, which include anaerobic 

tank and anoxic/aerobic oxidation ditch;  

- Secondary clarifier: place for additional circular tank and collection chamber for RAS 

and SAS pumping station;  

- Tertiary filtration: place for additional two (2) up flow FiltrazurTM filters, and 

arrangement for filter backwashing wastewater connection to the common 

collection chamber;  

- UV disinfection : equipment installation is required;  

Sludge treatment line for the two phases includes the following: 

-  Sludge thickening, GDD screens: three (3) independent equipment;  

- Sludge dewatering, super press belt filters: three (3) independent equipment;  

- Sludge stabilization, lime treatment;  

- Sludge storage area;  

- Other facilities for sludge transport and correct disposition in the sludge storage skips. 

Figure 2–1 presents the process flow diagram of Zahle WWTP. 

 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT   FINAL REPORT 

PREPARED BY ELARD   11 

 

Figure 2–1   Process Flow Diagram of Zahle WWTP 

 

 

 

 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   12 

2.3 Major Equipment Installed 

In order to evaluate the plant equipment and check the need for any upgrade or 

replacement, the capacity of the equipment was assessed based on maximum flow 

requirements. Table 2-2 presents Zahle WWTP equipment verification. 

Table 2-2 Zahle WWTP Equipment Verification 

Item Capacity 
Capacity/Unit 

Size 

Capacity/ Total 

Installed  
Total Required Notes 

Pumping station 4 (3 duty + 1 standby) 1221 m3/h 3,663 m3/h 

Rain weather 

peak flow 3,664 

m3/h   

 

Grit and grease 

removal 
2 (2 duty) 

20 m x 4 m x 4 

m 
568 m3 

190 m3 (3 

Minutes @ 

PWWF) 

 

Air flot 4 (3 duty + 1 standby) 2.2 KW  3.6 kw ASP  

RAS pumps 3 (2 duty +1 Standby) 568.26 m3/h 1,173 m3/h Sufficient  

Blowers 3 (2 duty + 1 standby) 13,825 Nm3/h 27,651 Nm3/h 30,300 Nm3/h  

SAS pumps 3 (2 duty + 1 standby) 12,043 m3/h    

Coarse screens 3 (2 duty + 1 standby 1,632 m3/h 3,264 m3/h 

Rain weather 

peak flow 3,664 

m3/h   

No 

Skip for coarse  

screening 
2 (1 duty + 1 standby) 1 m3 2 m3 Sufficient  

Compacting 

screw conveyor 
1 (1 duty) 9 m / 5.5 KW    

Fine screens 3 (2 duty + 1 standby) 1,832 m3/h 3,664 m3/h 

Rain weather 

peak flow 3,664 

m3/h   

Yes 

Skip for fine 

screening 
2 (1 duty + 1standby) 10 m3 20 m3 

Sufficient 

storage 

Used for grit 

storage too. 

Compacting 

Screw conveyor 
1 (1 duty) 10 m / 3 KW    

Flow meter 
3 (2 duty +  1 

standby) 
1,832 m3/h 3,664 m3/h 

Rain weather 

peak flow 3,664 

m3/h   

Yes 

Sand classifier 1 (1 duty) 100 m3/h 100 m3/h 
Sufficient 

capacity 

No standby 

unit 

 

2.4 Instrumentation 

In order to check instrumentation adequacy to proper operation of Zahle WWTP, the 

automation applications of Zahle WWTP were checked. The minimum required 

instrumentation to achieve proper biological process operation was installed. The level of 

automation is sufficient to operate the plant if onsite lab analyzis are possible for some critical 

parameters such as COD, BOD5, nitrite and total phosphorus. Table 2-3 presents Zahle WWTP 

automation applications.  



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   13 

Table 2-3 Zahle WWTP Automation Applications 

Process/Unit Application Availability 

Preliminary treatment 
Automatic screen cleaning based on head loss, total flow 

treated and/or timers 
Yes 

Biological treatment 

On-line respirometry No 

On-line measurement of BOD load No 

Automated sludge age (SRT) control No 

Automated biological sludge wasting control No 

Automated ORP control in the control of biological nutrient 

removal process 
Yes 

On-line measurement of MLSS concentration No 

On-line dissolved oxygen monitoring and control Yes 

On-line measurement of NH2-N, No3-N and PO4-P 

concentrations 
No 

Secondary clarifier On-line effluent TSS or turbidity analysis No 

Tertiary filters 
On-line monitoring of turbidity and/or phosphorus concentration No 

On-line monitoring of head loss Yes 

Aeration system 

Automated blower control based on-line dissolved oxygen 

sensors 
YES 

On-off aeration control Yes 

Variable speed control of mechanical aerators Yes 

Disinfection/UV 

irradiation 

UV intensity monitoring and control Yes 

Flow pacing of UV lamps Yes 

Initiation of automatic self-cleaning Yes 

Sludge thickening Automatic flow pacing of chemical addition No 

 

2.5 Process Description 

The plant was designed to remove carbonaceous pollution and nutrient from the 

wastewater through a Biological Nutrient Removal (BNR) activated sludge process. This 

treatment process removes total nitrogen (TN) and total phosphorus (TP) from wastewater 

through the use of microorganisms under different environmental conditions (Metcalf and 

Eddy, 2003). 

 

Nitrogen Removal: Total effluent nitrogen comprises ammonia, nitrate, particulate organic 

nitrogen, and soluble organic nitrogen. The biological processes that primarily remove 

nitrogen are nitrification and denitrification (Jeyanayagam, 2005). Nitrification occurs in the 

presence of oxygen under aerobic conditions, and denitrification occurs in the absence of 

oxygen under anoxic conditions.  



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   14 

During nitrification ammonia is oxidized to nitrite by one group of autotrophic bacteria, most 

commonly Nitrosomonas (Metcalf and Eddy, 2003). Nitrite is then oxidized to nitrate by 

another autotrophic bacteria group, the most common being Nitrobacter. 

Denitrification involves the biological reduction of nitrate to nitric oxide, nitrous oxide, and 

nitrogen gas (Metcalf and Eddy, 2003). Both heterotrophic and autotrophic bacteria are 

capable of denitrification.  

Phosphorus Removal: Biological phosphorus removal relies on phosphorus uptake by aerobic 

heterotrophs capable of storing orthophosphate in excess of their biological growth 

requirements. The treatment process designed to promote the growth of these organisms, 

known as phosphate-accumulating organisms (PAOs) in mixed liquor (WEF and ASCE/EWRI, 

2006). Under anaerobic conditions, PAOs convert readily available organic matter [e.g., 

volatile fatty acids (VFAs)] to carbon compounds called poly­hydroxyalkanoates (PHAs). 

PAOs use energy generated through the breakdown of polyphosphate molecules to create 

PHAs. This breakdown results in the release of phosphorus (WEF and ASCE/EWRI, 2006). 

Under subsequent aerobic conditions in the treatment process, PAOs use the stored PHAs as 

energy to take up the phosphorus that was released in the anaerobic zone, as well as any 

additional phosphate present in the wastewater. In addition to reducing the phosphate 

concentration, the process renews the polyphosphate pool in the return sludge so that the 

process can be repeated (Jeyanayagam, 2005). 

Phosphorus can also be removed from wastewater through chemical precipitation. 

Chemical precipitation primarily uses aluminum and iron coagulants or lime to form chemical 

flocs with phosphorus. These flocs are then settled out to remove phosphorus from the 

wastewater (Viessman and Hammer, 1998). However, compared to biological removal of 

phosphorus, chemical processes have higher operating costs, produce more sludge, and 

result in added chemicals in sludge (Metcalf and Eddy, 2003). When TP levels close to 0.1 

mg/L are needed, a combination of biological and chemical processes may be less costly 

than either process by itself. 

Zahle wastewater treatment plant was designed using this technology to achieve biological 

phosphorus removal, where the main advantage of this process is the significant reduction of 

reagent consumption. 

As the biological phosphorus removal efficiency depends directly on surplus biomass 

production, primary sedimentation is not provided upstream of the anaerobic tanks. Without 

primary sedimentation, activated sludge has to treat higher pollution loads. Consequently, 

biological sludge production is increased. By this means, a bigger quantity of phosphorus is 

naturally extracted from the mainstream. Furthermore, the full amount of readily 

biodegradable (soluble) substrate provided by raw water is available at the inlet of 

anaerobic zone, which also could significantly, improves Bio-DeP efficiency. 

2.6 ZAHLE WWTP RELIABILITY INDEX 

In order to assess the reliability of the designed plant, EPA classification of reliability was 

utilized as guidance.  Zahle Wastewater treatment  plant has almost all the requirments of 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   15 

calss 1 but we are obliged to classify it  as class II according to EPA reliability index 

classification since it miss the holding bassin as presented in Table 2-4. 

Table 2-4 Reliability Classification (U.S. EPA, 1974) 

Component 

Class I Class II Class III Zahle WWTP 

Treatment 

System 

Power 

Source 

Treatment 

System 

Power 

Source 

Treatment 

System 

Power 

Source 

Treatment 

System 

Power 

Source 

Holding Basin 
Adequate capacity for 

all flows 
Not applicable Not applicable No 

Degritting  Optional  No  No  Yes 

Primary 

sedimentation 

Multiple 

unitsa 
Yes 

Same as 

class I 
 

Two 

minimuma 
Yes NA NA 

Aeration basins 

Two 

minimum 

w/equal 

volume 

Yes 
Same as 

class I 
Optional 

Single unit 

permissible 
No 

Two 

w/equal 

volume 

Yes 

Blower or 

mechanical 

aerators 

Multiple 

unitsc 
Yes 

Same as 

class I 
Optional 

Two 

minimumc 
No 

Multiple 

unitsa 
Yes 

Diffusers 
Multiple 

sectionsd 
 

Same as 

class I 
 

Same as 

class I 
 

Multiple 

Sections 
 

Final 

sedimentation 

Multiple 

unitsb 
Yes 

Multiple 

unitsa 
Optional 

Two 

minimuma 
No 

Multiple 

unitsa 
Yes 

Chemical flash 

mixer 

Two 

minimum or 

back upe 

Optional 
No 

backup 
Optional 

Same as 

class II 
No Two mixers Yes 

Chemical 

sedimentation 

Multiple 

unitsb 
Optional 

No 

backup 
Optional 

Same as 

class II 
No 

Multiple 

Units 
Yes 

Flocculation 
Two 

minimum 
Optional 

No 

backup 
Optional 

Same as 

class II 
No No No 

Disinfection 

basins 

Multiple 

unitsb 
Yes 

Multiple 

unitsa 
Yes 

Same as 

class II 
 

Multiple 

unitsb 
Yes 

 

a Remaining capacity with largest unit out of service must be for at least 50 % of the design maximum flow. 



DESIGN REVIEW OF ZAHLE WWTP CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD   16 

b Remaining capacity with largest unit out of service must be for at least 75 % of the design maximum flow. 

c Remaining capacity with largest unit out of service must be able to achieve design maximum oxygen transfer; 

backup unit need not be installed. for at least 75 % of the design maximum flow. 

d Maximum oxygen transfer capability must not be measurably impaired with largest section out of service. 

e If only one basin, backup system must be provided with at least two mixing devices (one may be installed). 

2.7 PRODUCED SLUDGE CLASSIFICATION 

Wastewater Activated Sludge is classified in two types according to pathogen densities as 

presented in Table 2-5. Zahle WWTP produced sludge can be classified as class B Bio-solids 

according to the selected sludge treatment, lime stabilization by addition of sufficient lime to 

the sludge to raise the pH to 12 for 2 hours, which is considered one of the processes that 

significantly reduce pathogens. 

Table 2-5 Sludge Classification (U.S. EPA, 1992) 

Classification Description 

Class A 

Salmonella bacteria be less than 3 most probable number of 
organisms per four grams of total solids. 

Enteric viruses be less than 1 per four grams of total solids. 

Viable Helminth ova be less than 1 per four grams of total solids 

Class B 
Sludge have less than 2 million fecal coli-forms per gram of sludge 
or that it be treated in process to significantly reduce pathogens 
(PSRP) 

 

The sludge resulting from the plant will be relayed to the municipal solid waste landfill 

located at close to the plant. The demonstration of nonhazardous and toxic contents using 

TCLP must be performed regularly in addition to paint filter test.  These testing are part of 

regular operation and will be the contractor’s responsibility while they operate the plant for 

the first two years (one year of DNP – Default Notification Period and one year of operation) 

under a DBO contract. In addition, testing sludge is required by the landfill authority before 

disposal and no landfill will accept the sludge without those tests. 

 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  17 

3. PLANT ASSESMENT 

3.1 MAJOR PLANT UNIT OPERATION ASSESSMENT 

The pre-treatment building is divided into two logical zones: 

- Wastewater inlet, screening and lifting; and 

- Wastewater degritting and degreasing. 

The wastewater is flowing by gravity to the concrete structure inlet well. The inlet structure 

have been designed for the final maximum hydraulic flow of 4,667 m3/h but only 

electromechanical equipment, necessary for the first phase of 3,264 m3/h hydraulic flows, 

were provided. The inlet structure has been equipped with a concrete bypass pipe in order 

to drain off the final peak flow (horizon 2030) in case of emergency or failure. 

The screening is achieved in two steps using mechanically racked coarse screens followed 

by mechanically operated fine screens. 

3.1.1 COARSE SCREENING 

The objective of coarse screening is to retain a maximum quantity of voluminous materials 

that may disturb the inlet pumping station operation. Wastewater is flowing from the Inlet well 

to the concrete coarse screen channels. Four screening channels were provided three of 

them designed to accommodate the first phase flows and the fourth is foreseen for the final 

phase flow rates. Three vertical screens of the of 40 mm spacing size (two duty and one 

standby) are provided.  Each screen is able to screen 1,632 m3/h and can be isolated by 

manually operated individual sluice gate. 

The screening waste is transferred and compacted by a 9 m screw conveyor to storage skips. 

Two screened storage skip of 1 m3 volume (one duty and one standby) were provided. 

The coarse screening design verification is presented in Table 3-1. 

Table 3-1 Coarse Screening Design Verification (WEF, 1998) 

Parameter Design requirement Zahle plant Verification 

Clear spacing between 

bars 
15 – 75 mm 40 CAS 

Inclination from Vertical 0 – 30 degrees 0 degree CAS 

Approach velocity 0.6 – 1.2 m/s 0.775 m/s CAS 

Allowable head loss 0.15 to 0.6 m 0.20 m CAS 

Screening Quantity 6 L/103 m3 2 x 1 m3 storage skip Sufficient Storage 

3.1.2 FINE SCREENING 

There are four screening channels, three channels are designed for the first phase and the 

last channel is foreseen for the final maximum hydraulic flow rate. Three automatic screens of 

10 mm spacing (two duty and one standby) are provided. The capacity of each screen is 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  18 

1,832 m3/h and their start and stop are controlled by time set-point or, in case of over fouling, 

according to the signal from one differential level transmitter. Over flow is foreseen in case of 

failure of the fine screens that discharges into the pumping station.  

The fine screens are provided with a transport and compacting screw conveyor of 10 m 

length and two skips of 10 m3  storage volume each (one duty and one standby). 

The fine screening design verification is presented in Table 3-2. 

Table 3-2 Fine Screening Design Verification (Crites and TChobanoglous, 1998) 

Parameter Design requirement Zahle plant Verification 

Clear spacing between 

bars 
0.2 – 12.7 mm 10 CAS 

Bar inclination from 

Vertical 
0 – 30 degrees 0 degree CAS 

Approach velocity 0.6 – 1.2 m/s 0.85 m/s CAS 

Allowable head loss 0.15 to 0.6 m 0.20 m CAS 

Screening Quantity 
56 L/103 m3 (US EPA 

1979,1987) 
2 x 10 m3 storage skip Sufficient Storage 

 

3.1.3 GRIT AND GREASE REMOVAL 

Grit and grease removal phase include stimulated flotation processes combined with grit 

removal in two rectangular concrete tanks of 4 m width, a liquid depth of about 4 m and a 

length of about 20 m, which is able to treat the peak wet weather flows. The average 

retention time in the grit/grease separator unit is about 10 to 15 minutes at average flow, with 

a minimum of 5 minutes at peak flow. The grit/grease removal system contains: 

- One go and back bridge (for each line); 

- Four Aeroflots stirrers as mechanical aeration system for grease(for each line); 

- An airlift system, for grit removing (one for each line); 

- A grit classifier for sand washing (one unit for two lines). 

Go and back bridge and the four aeroflots are foreseen for a continuously running. The 

settled grit on the floor of the tank is extracted continuously by the air-lift system, installed on 

the bridge, and then discharged in a common channel for the two units. Grit is separated 

from the water by a screw conveyor, functioning as grit classifier, and collected into a 

container. Sand and grit is defined as all particles whose diameter exceeds 0.20 mm and 

specific gravity exceeds 2.65 Kg/l. Grit is usually relatively inoffensive, and many of the 

particles are inert, it is usually disposed of by burial. 

 

Floated grease is removed using mechanical surface scrapers, and then collected by a 

hopper into two containers. 

The grit removal design verification is presented in Table 3-3. 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  19 

Table 3-3 Grit Removal Design Verification (U.S. EPA 1987) 

Parameter 
Design requirement 

Zahle plant Verification 
Range Typical 

Detention time 
10 – 15 minutes at 

average flows 

5 minutes at 

PWWF 
8 minutes at PWWF Acceptable 

Horizontal velocity 0.24 to 0.4 m/sec 0.3 m/sec 0.03 m/sec Acceptable 

Surface loading 

rates 

1000 to 3000 

m3/m2.day 

1200 

m3/m2.day 
1100 m3/m2.day Acceptable 

Settling velocity     

50 mesh 2.8 – 3.1 m/min 2.9 m/min   

100 mesh 0.6 – 0.9 m/min 0.8 m/min 0.86 m/min Acceptable 

Grit removal  
0.004 – 0.21 m3/103 

m3 
0.2 L/m3 

With the fine screen 

skip 
Sufficient capacity 

Air rates 0.3 to 0.7 m3/m.min  No data  Available  

 

All calculated theoretical design parameters were within established design guidelines. 

3.2 MAJOR PLANT UNIT PROCESS ASSESSMENTS 

The theoretical capacity of each major component will be determined and later verified. A 

brief description comparing parameters is provided in Table 3-4. 

 Table 3-4 Typical Unit Process Design Parameters and Established Design 

Guidelines 

Unit Process Design Parameter Evaluation Criteria 

Biological reactor 

(Including Aeration) 

HRT / SRT 

Aerobic: 5 to 25 days (SRT) 

Anaerobic 0,5 to 1.5 h 

(HRT) 

Anoxic 0.5 to 1 h (HRT) 

MLSS (Mixed Liquor Suspended 

 Solids.  
3000 to 4000 mg/l 

Organic loading rate 0.25 Kg BOD5 / m3.d 

F/M ratio 
0.05 to 0.1 Kg BOD5 / (Kg 

MLVSS.d) Glumrb, 2003 

Recycle Ratio 
WAS 25 TO 100 % Qi 

IR 100 to 400 % of Qi 

Effluent Filter 
Hydraulic and solids loading 

 rates 

3.4 L / m2.s @ Peak hourly 

flow rate 

Disinfection 

(Chlorination/UV) 

  

Retention time  

Effluent solids  

UV dosage/transmissivity  

Sludge Thickening and 

Dewatering 
Hydraulics and solid loading rates 

0.5 to 1.5 Kg / h.m2 of 

Thickener Area 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  20 

Unit Process Design Parameter Evaluation Criteria 

Chemical dosage (If applicable) 

 

210 to 430  g Ca(OH)2 / Kg 

Dry solids 

CBFP Solids loading rate 
150 Kg/m.h coagulant 

sludge 

Sludge Digestion 

Hydraulic  retention Time 15 to 60 days 

Volatile Solids loading 
1.6 to 4.8 Kd/m3.d Volatile 

Solids 

 

3.2.1 Biological reactor 

In order to achieve the required effluent standards, the biological treatment must ensure:  

 Carbon removal by biological oxidation; 

 Nitrogen removal by nitrification/denitrification biological process; and 

 Enhanced biological phosphorus removal. 

Biological reactor was divided in two trains for a maximum flexibility of the installation. Each 

train constituted of the following tanks: 

- One anaerobic tank to achieve enhanced biological phosphorus removal;  

- One intermittent anoxic/aeration ditch which provide carbon and nitrogen removal; 

and 

- One collection, degassing distribution chamber for solid/liquid separation and 

distribution to final clarifiers. 

The proposed process is a conventional activated sludge, which provides high operation 

flexibility for carbon, nitrogen and enhanced biological phosphorus removal.  

The total volume of biological reactors is 45,800 m3, Inclusive of an anaerobic zone of 68,000 

m3 and an intermittent aeration zone of the volume 39,000 m3. 

This volume is divided in two concrete tanks, designed as an oxidation ditch, equipped with 

submersible mixers for water mixing during anoxic phases, and a diffused aeration system to 

dissolve oxygen for the biological pollutant oxidation. The distribution between aeration and 

mixing phases per day is 8 hours for mixing and 16 hours for aeration. This leads to an aeration 

volume of 26,000 m3 and anoxic volume of 13,000 m3. Intermittent aeration process allows 

separation of aeration and mixing functions in the activated sludge tank while achieving 

carbon and nitrogen removal in the same basin. 

Theoretical retention time, organic loading, MLSS, recycle ratio and other design parameters 

listed in Table 3-4 were calculated and found to be within established design guidelines.  

3.2.2 Secondary clarifiers 

The final clarifiers are of radial suction type. They achieve the settlement and separation of 

suspended solids of the mixed liquor flow from the aeration tanks and sludge recycling to the 

activated sludge tanks. The extraction of sludge is continuous and can ensure the minimum 

retention time of the biologically active sludge within the tanks. Distribution of mixed liquor to 

the tanks and removal of sludge from the floors is achieved without disturbing the settling 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  21 

sludge solids within the tanks. The secondary clarifier design verification is presented in Table 

3-5. 

Table 3-5 Secondary Clarifier Design Verification  

Parameter Design Requirement Zahle WWTP Verification 

Surface overflow 

rate 
 <33 m3/m2.d (Glumrb, 2003)  23.52 m3/m2.d  WEGL 

Detention Time 
4 hrs (Glumrb 2003)  

1.5 – 2 hrs (Willis, 2005) 
3,7 hours WEGL 

Weir Loading Rates <250 m3/d/m (Glumrb, 2003) 200 m3/d/mH WEGL 

Peak Solids loading 

rate 
< 171 Kg/m2.d (Glumrb, 2003) 170 Kg/m2.d WEGL 

 

The theoretical calculation of the surface overflow rate, the weir loading rate and the peak 

solid loading rate fall within the established guidelines. 

3.2.3 TERTIARY TREATMENT – FILTRAZUR TM 

The FiltrazurTM is a rectangular concrete tank featuring false floor located above the filtering 

media. The floor is fitted with specific nozzle that can be removed from the top and relies on 

concrete beams. Nozzles function is to permit collecting treated water during the filtration 

phase and ensure equal distribution of clear water during the filtration phase. (Refer to Figure 

3–1) 

Water to be filtered is evenly split to filters by a feed channel, a tranquilization chamber and 

a weir to a feed shaft. The weir is responsible for the distribution. 

The FiltrazurTM is a constant flow, head accumulation type filter. The level in the feed shaft 

rises as the filter clogs. The filter is washed on time or when a given head loss has been 

reached. 

 

Figure 3–1  FiltrazurTM(Courtsey of Degremont) 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  22 

3.2.4 FINAL DISINFECTION BY ULTRAVIOLET SYSTEM 

The very effective ability of UV for disinfection purposes is its photochemical reaction with the 

cell’s DNA which is the main target of UVC, as its maximum absorption at 254 nm. Throughout 

several configuration changes, micro-organisms lose their ability to reproduce (indirect cell 

death) or their ability to synthesize essential protein products (direct cell death). 

The amount of UV energy required to inactivate microrganisms is dependent on the UV 

transmittance of the liquid and suspended solids concentration. Many of the constituents 

found in wastewater absorb UV light, which results in a lower UV intensity. 

Particles can scatter UV light or shade microorganisms from the radiation. Bacteria and 

Viruses in wastewater, are often bonded together as a floc, or associated with particulate 

matter. It has been estimated that about 1% of all microorganisms in wastewater are 

associated with particles (Parker and Darby, 1995). These organisms are more difficult to 

disinfect than their free-floating counterparts.   

Figure#: 3-2 

(Impact of particules on UV disinfection) 

 

The UV dose delivered within a reactor is defined as the product of the average UV intensity 

within the reactor multiplied by the contact time of the liquid passing through the reactor. 

There are no instruments that directly measure the average UV light intensity within a reactor 

(Qualls et al., 1989). UV radiometers are probes that are used to detect UV light intensity at a 

given wavelength (usually 253.7 nm). However, this value is specific to the point in the 

reactor at which the measurement was taken and the to the water quality in the reactor at 

that point in time. Degremont provided online UV radiometers at the surface of the quartz 

sleeve. This online probe measures the decrease in lamp intensity as a percentage of the 

initial intensity. This factor is incorporated into mathematical methods to calculate the 

average intensity and than a more accurate calculation of dose. 

Most of the necessary parameters for the supplied system disinfection capacity verification 

were not available to us. We must note that a typo mistake exist in the process design reports 

where the UV C-dosage capacity was noted as 50.8 m J/m2 instead of m J/ cm2 which is the 

adequate minimum dosage capacity required for 4 log inactivation.  



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  23 

3.3 SLUDGE TREATMENT PROCESS 

The excess sludge treatment is constituted of two elements: GDD screens for pre-thickening 

of biological sludge and belt filter press for dewatering. Sludge stabilization is achieved by 

lime treatment downstream from the dewatering unit.  

Sludge Thickening on a GDD screen is a two-step process includes: 

- Flocculation by adding polymer in a dynamic flocculation reactor upstream of the 

GDD screen to produce a homogenous mixture; and 

- Thickening step where the sludge previously flocculated is sped across the fine 

screen’s horizontal rack and is continuously scraped by rubber blades. 

The filtrate is collected in the bottom part of the apparatus and returned to the plant head.  

Thickened sludge flows into a belt in the drainage zone; the sludge is then trapped between 

the lower and upper belts. The two, continuously driven belts pass over a series of return 

rollers with decreasing diameters, for gradual sludge pressurization. At outlet, the two belts 

separate and the cake are dislodged for evacuation by screw conveyor to the lime 

treatment.  

3.3.1 POLYMER PREPARATION UNIT 

Polyelectrolyte is mixed with biological sludge upstream of GDD screens, and then the 

additional polyelectrolyte is filed between the dynamic thickener and the belt press 

dewatering. Flocculation is only achieved with emulsion polymer. The polymer preparation 

unit, which is fully automatic is set for a dosing rate of 10 liters of polymer pet one ton of 

DrySolid . The polyelectrolyte active dose is 5 kg/l and the maximum foresaw dilution is 2 g/l. 

The dosing pump station consists of three pumps (two duty and one standby) of 1,505 l/h 

capacity and 20 m head in addition to a preparation tank of 5 m3 volume. 

3.3.2  LIME TREATMENT 

Lime treatment aims at stabilizing dewatered sludge before its final disposal. Dewatered 

sludge from belt filters is mixed with the quick lime CaO by two eccentric shaft pumps (one 

duty and one stand by) of 10 m3/h capacity. The storage volume is 40 m3 which is adequate 

for 8 days storage at least. 

The lime silo is equipped with a flow assister to pour lime required for sludge stabilization. 

Finally, sludge is stored in four skips of 25 m3 volume (6.8 days storage) before being disposed. 

3.3.3 FINAL SLUDGE DRYNESS 

The final effective sludge dryness depends on many parameters including volatile matter 

content, quality of sludge extracted in front of the dewatering operation, polyelectrolyte 

dose and lime dose. The expected final sludge dryness before disposal is 20%. 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  24 

3.3.4 Sludge Disposal and Management 

In the design phase of the project, a feasibility study screened sludge disposal alternatives 

with the consideration of the local situation which is characterized by the following: 

 Impossibility to discharge into the receiving water bodies due to the limited flow rate 

available; 

 Proximity of agricultural terrains; 

 Proximity of Zahle landfill; 

 Relative proximity of low value terrain on which deposits can be built; 

 Difficulties in expropriating terrains; 

 Favorable climatic conditions during summer period (April - October), characterized 

by high temperature and insolation; and 

 Absence of burning plant. 

The proximity of Zahle landfill was the most important factor at feasibility and design phase 

for its selection  as the best scheme for disposing the wwt sludge and  waste material. 

Another advantage was that the Co-disposal of domestic waste and sewage sludge 

increases the stabilization of the waste, the reduction of degradable organic compounds 

leached is then more rapid and eventually and the treatability quality of the leaches is 

improved.  

3.4 ODOUR CONTROL MEASUREMENT 

Odour control in Zahle wastewater treatment plant is achieved by chemical adsorption.  

Odour removal by chemical adsorption includes neutralisation, oxidation and reduction 

reactions. This is achieved by putting the air to be treated in contact with one or more 

reagent solutions through successive scrubbings in which the components causing the 

odours react and is dissolved, creating odourless, chemically stable forms. The successive 

scrubbings are disposed in the following order: acid scrubbing then alkaline and oxidant 

scrubbing. 

The adopted odour treatment in Zahle WWTP eliminates ammonia and amines, hydrogen 

sulphide, organic sulphides, mercaptans and carboxylic acids.  

Odour control measurement in the inlet building and the sludge dewatering building has 

been foresaw. The deodorized zones are indicated in Figure 3–2. 

The number of changes for each hour was selected depending on the type of treatment in 

each room. The calculated total deodorization flow rate was 32,800 Nm3/hr. 

Odour removal prevents polluting of the surrounding environment and ensures the safety of 

the staff in the wastewater treatment plant. 

 



DESIGN REVIEW OF ZAHLE WWTP  CDR 

AUDIT REPORT  FINAL REPORT 

PREPARED BY ELARD  25 

 

Figure 3–2   Zones with Odour Control in Zahle WWTP 

3.5 EMERGENCY STANDBY POWER  

Standby power generators of 1.25 MVA were provided as noted on the electrical plans. No 

additional information about the generator type, manufacturer data and diesel 

consumption were provided. It was not possible to assess the diesel storage tank capacity 

with consideration of the standby power generators specifications. 

It might be necessary to isolate the non-critical loads, as these loads will have significant 

effects on the generator sizing. Such isolation will require load-shedding provisions to the 

electrical distribution system for the non-critical loads; this must be considered at the time of 

designing of Motor Control Centres, the starters, and PLC programming. 

A second important consideration is the sequence of loading to the diesel generator. In case 

the full load is applied to the generator in a single step, the system may encounter problems 

due to the limits on maximum allowable voltage and frequency dips and the subsequent 

recovery time related to load applying on diesel generators. 

However, if the process allows applying load in multiple steps, then the generator size can be 

significantly reduced. The multiple-step process will require an in-depth understanding of the 

process flow to figure out the steps for starting, in addition to close coordination between the 